

**Pharmacist's Letter**  
**Online Continuing Education and Webinars**

# Hormonal Contraceptive Selection

Volume 2019, Course No. 246  
Self-Study Course #190246

[Accreditation, Goals and Objectives](#) | [Introduction](#) | [Oral Contraceptives](#)  
[Transdermal Patch](#) | [Vaginal Ring](#) | [Depot Injection](#)  
[Use of Hormonal Contraceptives with Select Conditions](#) | [Managing Side Effects with Therapy Adjustments](#) | [The Bottom Line](#)  
[Quiz Questions](#) | [References](#)

## Accreditation, Goals and Objectives

[Course Accreditation Information, Goals and Objectives](#)

## Introduction

Annabelle is a 20-year-old college student who is interested in starting birth control. She knows there are a lot of different types to choose from and is wondering if you could go over them with her. You ask her if she has any medical conditions or if she is taking any medications, since this can impact the type of birth control she could use. She tells you that she has no medical conditions and does not take any medications.

Do you find all the different hormonal contraceptive product choices overwhelming? How do you help patients navigate their options? What more can you do? What information do you need to help you feel more confident in your ability to explain the different options available and make recommendations?

Unintended pregnancy accounts for about 50% of all pregnancies, and costs the U.S. an estimated 11.1 billion dollars each year.<sup>1,2</sup> Unfortunately, over the past several years, the rate of unintended pregnancies hasn't substantially changed.<sup>2,3</sup> This is concerning because individuals with unintended pregnancies might be more likely to smoke or drink alcohol during pregnancy, have depression, and use less prenatal care.<sup>4</sup> Reducing the rate of unintended pregnancies is a national public health goal. In fact, an objective of the U.S. Department of Health and Human Services' Healthy People 2020 campaign is to reduce unintended pregnancy by 10% by 2020.<sup>5</sup>

An unintended pregnancy can be categorized as either a mistimed or unwanted pregnancy. Mistimed refers to a scenario where a person wants to get pregnant at some point in the future, but not at the time it actually occurs. Unwanted refers to a scenario where a person does not want to get pregnant at any point in the future, but gets pregnant anyway. An intended pregnancy is considered to be desired at the time it occurred.<sup>6</sup>

There are several reasons for the high rate of unintended pregnancies, including cost and access to contraceptive methods.<sup>3</sup> Even when reversible contraceptive methods are used, about 12% of females still have unintended pregnancies.<sup>5</sup> Hormonal contraceptives are a popular reversible contraceptive method and can be very effective, if used correctly. However, about one in five unintended pregnancies is estimated to be caused by the discontinuation of oral contraceptives and issues with adherence.<sup>7</sup> One study found that some of the most common reasons patients are nonadherent to their oral contraceptives include traveling without their pill pack, forgetting to take the pills, and being unable to get a new refill in time for the beginning of a new cycle.<sup>7</sup>

When it comes to hormonal contraceptives, pharmacists play a huge role in helping to educate patients on adherence, navigate cost concerns, and ensure patients have refills in time. In a survey of over 1,200 patients aged 18 to 49 years, 60% of patients who weren't currently using a highly effective contraceptive method (e.g., hormonal contraception) said they would be more likely to use oral contraceptives if they were available over the counter.<sup>8</sup> Leading medical groups, such as the American Medical Association, American College of Obstetricians and Gynecologists, and the American Academy of Family Physicians, have endorsed making oral contraceptives available over the counter.<sup>3,9,10</sup> However, aside from emergency oral contraceptives, hormonal contraceptives continue to be available by prescription only.

Despite the lack of over-the-counter (OTC) availability of non-emergency hormonal contraceptives, some states are taking action to increase access by getting pharmacists involved. A survey of over 2,000 pharmacists in the United States identified that 85% were interested in providing hormonal contraception.<sup>11</sup> Pharmacists have shown that they can efficiently and effectively screen and help patients with the selection of hormonal contraceptive products.<sup>12</sup> Some states, such as Oregon, California, Utah, and West Virginia, allow appropriately trained pharmacists to provide certain hormonal contraceptives (as defined by state law) to patients under a standing order. In addition to being trained, depending on the state, pharmacists may need to utilize a state-approved protocol or algorithm when offering this service to ensure patients are screened for contraindications or precautions. There's also usually an age restriction; for example, the service may only be available for patients age 18 and older.<sup>13,14</sup> You can find out more about the states that currently have regulations allowing pharmacists to prescribe contraceptives at the [National Alliance of State Pharmacy Associations website](#). Keep in mind that pharmacists may also be able to prescribe/initiate hormonal contraceptives via [collaborative practice agreements](#), even if their state doesn't currently have a statewide protocol to do so.

What are the different contraceptive products available? Which of these are hormonal? Which of the hormonal options can patients self-administer?

Self-administered hormonal contraceptives include the oral pills, transdermal patch, and the vaginal ring. The

intramuscular depot injection (*Depo-Provera*) is typically given by a healthcare professional; however, the subcutaneous version (*Depo-SubQ Provera 104*) may be self-administered by patients who are appropriately trained. States may limit pharmacist prescribing of self-administered hormonal contraceptives to just some of these or include all of them. For example, in Oregon and California, pharmacists can prescribe the oral pills, transdermal patch, vaginal ring, and depot injection.<sup>15,16</sup> In Utah and West Virginia, legislation specifies that pharmacists can prescribe the pill, patch, and ring.<sup>17,18</sup>

## Oral Contraceptives



Oral contraceptives include those that have a combination of estrogen and progestin (combined oral contraceptives, or COC) and those that contain progestin only. Take time to understand the differences between these products so that you can feel comfortable recommending (and in some states prescribing) them to patients.

### Combined Oral Contraceptives (COCs)

You begin by explaining combined hormonal contraceptive options to Annabelle. After discussing the pill, patch, and vaginal ring, she expresses interest in trying the pill first. What are the different combinations of combined oral hormonal contraceptives available? Why might a prescriber choose one regimen over another? How can you help guide patients and prescribers on navigating these different options?

COCs were initially developed to closely mimic the menstrual cycle and provide predictable monthly bleeding. In addition to the contraceptive effects, COCs can help treat acne, hirsutism (abnormal hair growth), dysmenorrhea (painful menstruation), and endometriosis. Consider all agents in this class equally efficacious, preventing over 99% of pregnancies with perfect use.<sup>19,20</sup> With typical use, up to 8% of users may become pregnant.<sup>20</sup>

Endometriosis is a condition where the endometrial tissue (the tissue that lines the uterus) grows on the outside of the uterus in other areas of the body such as the abdomen, the outer surface of the uterus, etc. This condition can lead to severe pelvic pain. COCs can help treat this condition by slowing the growth of the endometrial tissue. To learn more about endometriosis and other reproductive health issues in female patients, review our CE, [Women's Reproductive Health](#).

The most commonly used estrogen component in COCs is ethinyl estradiol. Doses range from 10 to 50 mcg. Estradiol valerate is another type of estrogen found in COCs. Estradiol valerate is converted to the naturally occurring estrogen, estradiol. Estradiol valerate is available as a multiphasic product in combination with the progestin dienogest (*Natazia*) at doses of 1 mg, 2 mg, and 3 mg. It was hoped that using a product which gets converted to a natural estrogen would decrease the incidence of adverse effects, but tell patients this hasn't been proven yet.<sup>21,22</sup>

There are a variety of progestins that are used in COCs.<sup>23</sup> The different progestins all have a high affinity for the progesterone receptors, but differ in their affinity for other receptors, such as androgen and glucocorticoid receptors.<sup>24</sup> The contraceptive effects of the various synthetic progestins are mediated by the progestin's activity on progesterone receptors in the reproductive tissue, while the side effects are often due to the progestin's activity on other steroid receptors.<sup>25</sup> Based on these affinities and the general timing of when a synthetic progestin was developed, progestins may be categorized into different generations.

Progestins Available in Combined Oral Contraceptives <sup>20,23</sup>	
Progestin Class	Name
First-generation	<ul style="list-style-type: none"> <li>Norethindrone</li> <li>Norethindrone acetate</li> <li>Ethinodiol diacetate</li> </ul>
Second-generation	<ul style="list-style-type: none"> <li>Norgestrel</li> <li>Levonorgestrel</li> </ul>
Third-generation	<ul style="list-style-type: none"> <li>Norgestimate</li> <li>Desogestrel</li> </ul>
Other	<ul style="list-style-type: none"> <li>Drospirenone</li> <li>Dienogest</li> <li>Segesterone</li> </ul>

What are the different types of progestins you encounter most often? How does the type (i.e., generation) of progestin impact the effects experienced by patients? When is it better to use one progestin over another?

"First-" generation progestins include norethindrone and norethindrone acetate. These progestins have affinity for androgen receptors, in addition to progesterone receptors. However, they bind with lower affinity to progesterone and androgen receptors when compared to second-generation progestins. "Second-" generation progestins include levonorgestrel and norgestrel. They are thought to cause less breakthrough bleeding and spotting than the first-generation progestins because they have a higher affinity for progesterone receptors.<sup>23,25</sup> While this difference in affinity for receptor binding does not impact efficacy of the products containing these progestins, it may impact the frequency of side effects. For example, since second-generation progestins bind with higher affinity to androgen receptors than other progestins, they have more androgenic effects which can cause acne, abnormal hair growth (hirsutism), dyslipidemia, and weight gain.<sup>25</sup> "Third-" generation progestins include desogestrel and norgestimate. Third-generation progestins don't have much activity on the androgen receptors and are therefore associated with less androgenic side effects.<sup>26</sup> Other newer progestins, such as drospirenone and dienogest, have been designed to bind primarily to progesterone receptors with little to no affinity for other steroid receptors. They may even have some antiandrogenic effects.<sup>27</sup>

The third-generation progestins and drospirenone are associated with a possible increased risk of nonfatal [venous thromboembolism](#) in comparison to the older progestins.<sup>28,29</sup> This risk has yet to be proven by prospective, randomized controlled trials, and use of these progestins

comparison to the other progestins. This risk has yet to be proven by prospective, randomized controlled trials, and use of these progestins is considered medically acceptable.<sup>30</sup> Thromboembolism is one of the major, but rare adverse effects associated with COCs in general. This risk is thought to be caused by the estrogenic activity on the coagulation cascade. When COCs were first developed, they had much higher doses of ethinyl estradiol than we see today (greater than 50 mcg). The risk for VTE is lower with the doses of estrogen currently available when compared to the higher doses used in the past. While there are certain patients who are at higher risk for thromboembolism with COC use (e.g., smoker, older age, obese), the risk of thromboembolism is usually less than that incurred by pregnancy.<sup>20</sup> For example, the relative risk of VTE with COC use ranges from two to six compared to non-users of COCs.<sup>31,32</sup> This equates to about 3 to 12 new cases per 10,000 women per year versus 1 to 5 new cases per 10,000 women per year in the general population.<sup>33</sup> In comparison, risk of VTE during pregnancy ranges from about 5 to 20 new cases per 10,000 women per year.<sup>31,33</sup> This risk goes up even more post-pregnancy to 40 to 65 new cases per 10,000 women per year.<sup>33,34</sup> The small increase in the risk of VTE in users of COCs, which prevents pregnancy, must be considered in the context of the greater risk of VTE in patients who are pregnant or have recently given birth.<sup>34</sup> Despite this small risk, it's important to use the lowest effective and tolerated dose of ethinyl estradiol. Generally, a patient shouldn't need a product with more than 30 mcg of ethinyl estradiol.<sup>35</sup>

Common side effects of COCs are caused by excessive or deficient amounts of estrogen or progestin, and the extent of activity of progestin on androgen receptors.<sup>20,28</sup> Based on the predominant symptoms a patient is experiencing, the estrogen or progestin content can be adjusted. For example, in a patient complaining of excessive breast tenderness, a COC with less estrogen can be considered.

Hormone	Too Much	Too Little
Estrogen	Nausea, breast tenderness, headache, bloating, increased blood pressure, melasma (grey-brown patches on the face)	Spotting, breakthrough bleeding early/mid-cycle
Progestin	Breast tenderness, headache, fatigue, mood changes	Breakthrough bleeding late cycle
Androgen	Weight gain, acne, hirsutism, ↑ LDL, ↓ HDL	

Within the COC category, there are monophasic, biphasic, triphasic, and quadriphasic formulations, as well as extended- and continuous-cycle formulations. Monophasic COCs are the most common and contain the same amounts of estrogen and progestin for 21 days, typically followed by a seven-day hormone-free interval (unless it's an extended-cycle regimen). The multiphasic formulations have different amounts of estrogen and progestin typically throughout 21 days, and are also typically followed by a seven-day hormone-free interval. Multiphasic pills were developed in an attempt to better mimic the levels of estrogen and progesterone during the menstrual cycle. However, these pills don't necessarily decrease side effects.<sup>36,37</sup> They also may be more confusing to use when handling a missed dose compared to monophasic products.

Extended-cycle regimens provide more days of hormones, with some products providing up to 84 days of hormone-containing pills followed by a seven-day hormone-free interval. Continuous-cycle regimens involve taking hormone-containing pills daily throughout the year, with no hormone-free interval.<sup>20</sup> Both extended- and continuous-cycle COCs are useful for patients with menstrual-related difficulties or those who prefer not to have monthly bleeding. These regimens can reduce symptoms of hormone withdrawal, dysmenorrhea, heavy bleeding, and help with severe premenstrual symptoms. Keep in mind that to avoid monthly bleeding, patients can also use traditional monophasic COCs by continuing to take active pills throughout the hormone-free interval. This may be a more cost-effective approach. However, they may run into insurance issues when trying to get refills if the Rx isn't written to take the active pills continuously. It's also worth noting that the long-term effects of this added hormone exposure aren't fully understood.<sup>38,39</sup> Taking oral contraceptives continuously will expose patients to one additional month of estrogen and progestin in the course of one year, increasing lifetime hormone exposure. Although the significance of this observation is not known, it's not thought to be harmful. Be aware that some patients may prefer to have periodic withdrawal bleeding as reassurance that they are not pregnant.

Become familiar with the different types of estrogen and progestin combinations. For a detailed chart that includes the various estrogens and progestins and their accompanying doses, along with brand names and manufacturers, refer to our chart, [Comparison of Oral Contraceptives and Non-Oral Alternatives](#).

Are there any reasons to use a multiphasic COC over a monophasic COC? When is it best to use an extended- or continuous-cycle regimen? Why would you use a higher dose of estrogen? Review the tables below for answers to these questions.

Available Monophasic COC Regimens		
Estrogen	Progestin	Product Selection Considerations
Ethinyl estradiol 20 mcg	<ul style="list-style-type: none"> <li>Levonorgestrel 0.1 mg</li> <li>Norethindrone acetate 1 mg</li> <li>Levonorgestrel 0.15 mg</li> <li>Norgestrel 0.3 mg</li> <li>Norethindrone acetate 1.5 mg</li> <li>Desogestrel 0.15 mg</li> <li>Drospirenone 3 mg</li> </ul>	<ul style="list-style-type: none"> <li>Ethinyl estradiol 20 mcg monophasic regimens are a good starting dose for patients who want to use a COC<sup>37,40,41</sup></li> <li>May cause more breakthrough bleeding than higher doses of ethinyl estradiol in some patients<sup>40</sup></li> <li>Consider higher doses of estrogen (30 mcg of ethinyl estradiol or more) for patients taking CYP 3A4 enzyme inducers</li> <li>May be useful for patients who experience bothersome breakthrough bleeding on lower doses of ethinyl estradiol<sup>40</sup></li> <li>Products with drospirenone can be considered for patients concerned with gaining weight<sup>42,43</sup></li> <li>The brand <i>Safyral</i> contains folate in addition to ethinyl estradiol and drospirenone; it may be cheaper for patients to take a different COC and add folate supplementation</li> </ul>
Ethinyl estradiol 35 mcg	<ul style="list-style-type: none"> <li>Ethinodiol diacetate 1 mg</li> <li>Norgestimate 0.25 mg</li> </ul>	<ul style="list-style-type: none"> <li>Consider higher doses of estrogen (30 mcg of ethinyl estradiol or more) for patients taking</li> </ul>

	<ul style="list-style-type: none"> <li>Norethindrone 0.4 mg</li> <li>Norethindrone 0.5 mg</li> <li>Norethindrone 1 mg</li> </ul>	<p>CYP 3A4 enzyme inducers</p> <ul style="list-style-type: none"> <li>May be useful for patients who experience bothersome breakthrough bleeding on lower doses of ethinyl estradiol<sup>40</sup></li> </ul>
Ethinyl estradiol 50 mcg	<ul style="list-style-type: none"> <li>Norgestrel 0.5 mg</li> <li>Ethinodiol diacetate 1 mg</li> </ul>	<ul style="list-style-type: none"> <li>Consider higher doses of estrogen (30 mcg of ethinyl estradiol or more) for patients taking CYP 3A4 enzyme inducers</li> <li>Avoid in obese patients and smokers</li> </ul>

Available Multiphasic COC Regimens		
Estrogen	Progestin	Product Selection Considerations
Ethinyl estradiol 10 to 20 mcg	<ul style="list-style-type: none"> <li>Desogestrel 0.15 mg</li> </ul>	<ul style="list-style-type: none"> <li>Multiphasic COCs haven't been found to be better at preventing side effects than monophasic pills<sup>36,37,41</sup></li> <li>Patients interested in COCs should be initiated on monophasic pills due more safety data and easier instructions if a dose is missed</li> </ul>
Ethinyl estradiol 35 mcg	<ul style="list-style-type: none"> <li>Norethindrone acetate 0.5 to 1 mg</li> <li>Norgestimate 0.18 to 0.25 mg</li> </ul>	
Ethinyl estradiol 20 to 35 mcg	<ul style="list-style-type: none"> <li>Norethindrone acetate 1 mg</li> </ul>	
Ethinyl estradiol 25 mcg	<ul style="list-style-type: none"> <li>Norgestimate 0.18 to 0.25 mg</li> <li>Desogestrel 0.1 to 0.15 mg</li> </ul>	
Ethinyl estradiol 30 to 40 mcg	<ul style="list-style-type: none"> <li>Levonorgestrel 0.05 to 0.125 mg</li> </ul>	
Estradiol valerate 1 to 3 mg	<ul style="list-style-type: none"> <li>Dienogest 2 to 3 mg</li> </ul>	

Available Extended- and Continuous-Cycle Regimens		
Estrogen	Progestin	Product Selection Considerations
Ethinyl Estradiol 10 mcg x 26 days	<ul style="list-style-type: none"> <li>Norethindrone acetate 1 mg x 24 days</li> </ul>	<ul style="list-style-type: none"> <li>Fewer placebo days may mean fewer symptoms from hormone withdrawal</li> <li>Low dose of ethinyl estradiol may result in breakthrough bleeding</li> </ul>
Ethinyl Estradiol 20 mcg x 24 days	<ul style="list-style-type: none"> <li>Norethindrone acetate 1 mg x 24 days</li> <li>Drospirenone 3 mg x 24 days</li> </ul>	<ul style="list-style-type: none"> <li>Fewer placebo days may mean fewer symptoms from hormone withdrawal</li> <li>The brand <i>Beyaz</i> contains folate in addition to ethinyl estradiol and drospirenone; it may be cheaper for patients to take another COC and add folate supplementation, if needed</li> </ul>
Ethinyl Estradiol 25 mcg x 24 days	<ul style="list-style-type: none"> <li>Norethindrone 0.8 mg x 24 days</li> </ul>	<ul style="list-style-type: none"> <li>Fewer placebo days may mean fewer symptoms from hormone withdrawal</li> </ul>
Ethinyl Estradiol 20 mcg x 84 days, then 10 mcg x 7 days	<ul style="list-style-type: none"> <li>Levonorgestrel 0.1 mg x 84 days</li> </ul>	<ul style="list-style-type: none"> <li>Three-month cycles</li> <li>Reduces symptoms of hormone withdrawal; consider for females with severe premenstrual symptoms, dysmenorrhea, or heavy bleeding</li> <li>Consider using in obese patients to improve efficacy</li> </ul>
Ethinyl Estradiol 30 mcg x 84 days	<ul style="list-style-type: none"> <li>Levonorgestrel 0.15 mg x 84 days</li> </ul>	
Ethinyl Estradiol 30 mcg x 84 days, then 10 mcg x 7 days	<ul style="list-style-type: none"> <li>Levonorgestrel 0.1 mg x 84 days</li> </ul>	



Ethinyl Estradiol 20 mcg x 42 days, 25 mcg x 21 days, 30 mcg x 21 days, then 10 mcg x 7 days	<ul style="list-style-type: none"> <li>Levonorgestrel 0.1 mg x 84 days</li> </ul>	
Ethinyl Estradiol 20 mcg all days, no break	<ul style="list-style-type: none"> <li>Levonorgestrel 90 mcg all days</li> </ul>	<ul style="list-style-type: none"> <li>Consider as an option for patients who do not want any monthly bleeding at all</li> <li>Consider using in obese patients to improve efficacy</li> </ul>

How should an Rx be entered into the pharmacy dispensing system if a patient is supposed to take a monophasic 21-day active pill/7-day inactive pill product continuously?

The days' supply for this product should be entered as a 21-day supply, so that the insurance will not reject the Rx when the patient attempts to get it refilled. If the insurance will not accept a 21-day supply because they think it should be a 28-day supply product, then switching to a product with 21 active pills and no inactive pills may be an option.

### Progestin-Only Pills

Progestin-only pills, or "minipills," are another oral hormonal contraceptive option. The progestin-only pill is an attractive option for patients who can't take estrogen. The progestin-only pill generally results in less bleeding during menstruation, but more breakthrough bleeding compared to combined hormonal contraception.<sup>20</sup>

The progestin-only pill is available as norethindrone 350 mcg (*Camila*, *Jencycla*, etc) taken once a day. This is much less progestin than what is contained in COCs. While it is dispensed in four-week packs like most COCs, educate patients that there are no "free" weeks and each pill contains active medication. In other words, a pill will be taken every day with no breaks. This is important to keep in mind because the packaging of these products looks very similar to COCs that have a week of inactive pills. Counsel patients starting the progestin-only pill to take ALL pills in their pack and start a new pack right after finishing the previous pack. Since the progestin-only pill has such a short half-life, it's also important to let patients know to take the pill at the same time each day. Tell your patients that taking it more than three hours late can increase the risk of pregnancy. If the progestin-only pill is taken more than three hours late, patients should use backup contraception for 48 hours. Because there is less room for error with the progestin-only pill, efficacy with typical use may be problematic.<sup>20</sup> Irregular and unpredictable menstrual bleeding is the most common adverse effect. Educate patients in advance that this can occur, as this is the most common reason that patients stop using progestin-only products.<sup>44</sup>

Use our patient education handout, [What I Need to Know About Missed Birth Control Doses](#) to help counsel patients on the importance of adherence to COCs and the progestin-only pill. Also, for more background information on important counseling points for patients taking hormonal contraception, take our CE, [Hormonal Contraceptive Counseling](#).

### Transdermal Patch

The transdermal patch is a combined hormonal contraceptive (CHC) available in the U.S. (*Xulane*) and Canada (*Evra*) that releases 35 mcg of ethinyl estradiol and 150 (U.S.) or 200 mcg (Canada) of norelgestromin daily for three weeks followed by a patch-free week.<sup>33,45</sup> Norelgestromin is the active form of the progestin, norgestimate. Some patients like the patch because they only need to remember to change it weekly as opposed to taking a daily pill. This leads to a higher compliance rate.<sup>46</sup> While around one in ten females use the patch, almost half stop using it, primarily because they are not satisfied with it or due to side effects.<sup>47</sup> This may be because it has a higher exposure to estrogen over time compared to some of the other combined hormonal agents. However, the clinical significance of this higher exposure is unknown.<sup>48</sup> Make sure patients know of potential side effects before starting. Counsel patients to place the patch on their upper arm, stomach, back, or buttock where it won't be rubbed by tight clothing.<sup>33</sup> They should consider rotating the application site with each new patch to reduce the risk of skin irritation. Recommend the use of a calendar to help patients remember when to change their patch and when to restart the four-week cycle. Let them know that their patch-free week is when they can expect to experience withdrawal bleeding. Keep in mind that the patch may not work as well in patients who weigh over 198 pounds (90 kg).<sup>33</sup>

### Vaginal Ring

There are two different types of vaginal rings available. You are probably most familiar with the ethinyl estradiol/etonogestrel (*NuvaRing*) product, since this has been on the market for a while. It releases 15 mcg of ethinyl estradiol and 120 mcg of etonogestrel a day.<sup>49</sup> This ring is inserted for three weeks and then disposed of. A new ring is inserted one week later.

In contrast, the ethinyl estradiol/segesterone (*Annovera*) vaginal ring is reusable for up to one year (or 13 cycles). Similar to *NuvaRing*, there is an off week, but patients reinsert the same *Annovera* ring to start the next cycle. It releases 13 mcg of ethinyl estradiol and 150 mcg of segesterone a day.<sup>50</sup>

Let patients know that the ring has low estrogen exposure compared to the other available CHCs, so they may experience fewer estrogen-related side effects. However, the ring does lead to more localized issues. Counsel patients who are switching from the pill that the ring can cause more vaginal irritation and discharge.<sup>51</sup> Some patients may be concerned that the ring may be uncomfortable or may fall out. Reassure them that this happens in less than 5% of patients.<sup>52</sup>

Products considered to be CHCs include the oral pills previously discussed (COCs) and non-oral dosage forms such as the transdermal patch and vaginal ring. All of these products contain a combination of estrogen and progestin.

## Depot Injection



Another type of hormonal contraceptive is the depot injection, medroxyprogesterone acetate. This progestin-only hormonal contraceptive is available as either a subcutaneous (*Depo-subQ Provera 104*) or intramuscular (*Depo-Provera*) injection that is administered every three months. The subcutaneous product contains less progestin (104 mg/0.65 mL) than the intramuscular shot (150 mg/mL). Tell patients the subcutaneous injection causes less injection pain compared to the intramuscular shot but that the progestin-related adverse effects are similar.<sup>53</sup> However, since the subcutaneous injection is available as a brand drug only, insurance companies may only cover the intramuscular injection which has a generic.

Around one in four female patients have used the depot injection for contraception. Unfortunately, almost half stop using it, mainly due to side effects and changes in menstrual cycle.<sup>47</sup> Like other progestin-only products, patients can experience spotting and breakthrough bleeding initially, but after one year many patients stop having periods. While this can be a concern for some patients, others may see it as a benefit.<sup>19</sup> Patients may worry about weight gain with medroxyprogesterone. Let them know that after five years, they can expect about an average weight gain of five pounds.<sup>54</sup>

Warn patients ahead of time that it may take longer to get pregnant after stopping the depot injection because of prolonged amenorrhea and anovulation after the last injection.<sup>54,55</sup> Injectable medroxyprogesterone can also decrease bone mineral density, so it may not be the best choice in patients at risk for **osteoporosis**.<sup>54</sup> Most of the bone loss occurs during the first two years of therapy. Make sure all patients receiving medroxyprogesterone get enough calcium and vitamin D.

Patients may be concerned with the return to fertility after using contraceptives. You can let patients know that although some contraceptive methods can be associated with a slight delay in fertility, this is not sustained in the long term.<sup>56</sup> The average time for a couple to conceive in the general population is six months and this can take up to twelve months for some couples.<sup>56</sup> So most studies looking at the return to fertility evaluate the conception rates at twelve months following discontinuation of the contraceptive method.<sup>56</sup> The 12-month conception rates reported after discontinuing various forms of contraception are:<sup>55,56</sup>

- Progestin-only pill - 95%
- COCs - 72% to 94%
- Natural Family Planning - 92%
- IUDs - 71% to 92%
- Condoms - 91%
- Progestin Implant - 77% to 81%
- Depot Medroxyprogesterone - 68% to 78%

Be aware that there are no head-to-head trials comparing return to fertility as a primary outcome, so any comparisons you make from this info should be done with caution.<sup>56</sup>

Test your hormonal contraceptive knowledge:

What is one of the biggest counseling points to keep in mind for the progestin-only pill?

*Let patients know that with progestin-only pill, it's very important to take the pill at the same time each day. If it is taken more than three hours late, patients should use backup contraception for 48 hours.*

In which patients should the patch be avoided?

*The patch should be avoided in patients who weigh over 198 pounds (90 kg) because it might not work as well.*

How can you advise a patient who is worried about using the vaginal ring because they are concerned that it might fall out often?

*You can reassure the patient that this happens in less than 5% of patients.*

What side effect with medroxyprogesterone depot injections would you discuss with a patient?

*Let patients know that they may experience breakthrough bleeding initially, but this usually goes away with time. Also let them know that it might take longer for them to get pregnant after stopping this medication, when compared to other hormonal contraceptives*

For more information on other methods of contraception, such as implants, intrauterine devices, and barrier methods, check out our CE, [Helping Patients Navigate Contraceptive Options](#). Also, to learn about how contraceptives work to prevent pregnancy review our CE, [Pharmacology of Hormonal Contraceptives](#).

## Use of Hormonal Contraceptives with Select Conditions



Recall that your 20-year-old patient Annabelle had no medical conditions and was taking no medications. In this case, the selection of hormonal contraception comes down to patient preference. In general, beginning with a monophasic COC that has a low dose of estrogen (e.g., 20 mcg) is a good place to start with most patients like Annabelle.

However, what if she suffered from migraines? Was a 36-year-old obese smoker? Had epilepsy that was being treated with carbamazepine? In these scenarios, it's important to use the U.S. Medical Eligibility Criteria discussed below to help

guide the selection of the most appropriate contraceptive.

When helping a patient select a birth control option, especially a hormonal contraceptive, it's important to know about their [medical conditions](#). Some conditions increase the risk for adverse effects or can decrease the efficacy of some hormonal contraceptives. Know which conditions hormonal contraceptives should be avoided in or used with caution. The Centers for Disease Control and Prevention (CDC) has an easy-to-read chart to help you make these decisions. The [Summary Chart of U.S. Medical Eligibility Criteria for Contraceptive Use](#) (U.S. MEC) includes over 50 conditions with recommendations for initiation and continued use of CHCs, the progestin-only pill, the depot injection, implant, and IUDs.<sup>57</sup> Each contraceptive option will include one of the following recommendations:

- Category 1: No restriction (method can be used)
- Category 2: Advantages generally outweigh theoretical or proven risks
- Category 3: Theoretical or proven risks usually outweigh the advantages
- Category 4: Unacceptable health risk (method not to be used)

The U.S. MEC is meant to be used alongside the [U.S. Selected Practice Recommendations for Contraceptive Use](#) (U.S. SPR) to help guide clinicians on how to use these contraceptive methods effectively. U.S. SPR includes information on what clinical information is needed before method initiation, what routine follow-up is recommended, and how to manage common problems with each method.<sup>58</sup> It's important to be familiar with these documents and know where to find [updated copies on the CDC website](#). States that allow for pharmacist prescribing of hormonal contraceptives may either require or recommend that the most current U.S. MEC be used by pharmacists.

We will discuss some of the more common conditions/scenarios addressed in the U.S. MEC. The focus will be on the use of self-administered hormonal contraceptive therapy and the depot injection in patients with these conditions. For a more comprehensive list of conditions and additional contraceptive options, such as the implant and IUDs, refer to the U.S. MEC.

States that allow appropriately trained pharmacists to prescribe hormonal contraceptives often require that pharmacists have patients fill out a self-assessment form. These forms require patients to answer questions regarding their potential for being pregnant, medical conditions, medication history, etc. to help guide the selection of the most appropriate contraceptive. Self-assessment forms are often used in conjunction with an algorithm, that will guide the pharmacist in making decisions based on how patients respond to the [self-assessment form](#). For example, in the state of Maryland, pharmacists must provide patients with a self-assessment form, and use an [algorithm](#) to help guide them to either refer the patient, or to go ahead and prescribe a contraceptive.

### **Bariatric Surgery**<sup>19,57</sup>

A history of [bariatric surgery](#) can lead to a decreased absorption of COCs and the progestin-only pill if the procedure is considered to be malabsorptive. Some types of bariatric surgery lead to a decreased absorptive capacity of the GI tract which causes malabsorption. These surgeries include bilopancreatic diversion and Roux-en-Y. Restrictive surgeries, such as gastric binding and sleeve gastrectomy, don't cause malabsorption. For malabsorptive procedures, oral contraceptives should be avoided and instead the patch, ring, or injection can be selected or prescribed. Oral contraceptives are considered Category 3 for use with a history of malabsorptive bariatric surgeries. Make sure to find out what type of bariatric surgery the patient has had before making a recommendation. Restrictive surgeries are Category 1 for use with all hormonal contraceptives.

### **Breast Cancer**<sup>19,57</sup>

Patients who currently have breast cancer or who had a past history of breast cancer shouldn't use hormonal contraceptives. This is a Category 3 (past history) and 4 (current) recommendation. For patients who have a family history of breast cancer or a history of a benign breast disease, there are no restrictions (Category 1) for using hormonal contraceptives.

### **Patient Characteristics That Increase the Risk of Venous Thromboembolism (VTE)**<sup>19,57</sup>

There are certain patient characteristics that increase the risk of VTE when CHCs are used. These include smoking, being obese, age 35 or older, and having had recent major surgery.

For patients who smoke, if they are under the age of 35 they can use CHCs (Category 2), the progestin-only pill (Category 1), or the injection (Category 1). However, ethinyl estradiol should be at a dose of less than 50 mcg. If a patient is 35 or older and smokes they should NOT use CHCs (Category 3 or 4, depending on how many cigarettes per day), but can use the progestin-only pill (Category 1) or the injection (Category 1).

For patients who are obese (BMI 30 kg/m<sup>2</sup> or more) they can use CHCs (Category 2), the progestin-only pill (Category 1), and the injection (Category 1 or 2, depending on the patient's age). However, ethinyl estradiol should also be at a dose of less than 50 mcg. Although not specified in the U.S. MEC, use of the CHC patch in patients who weigh over 198 pounds (90 kg) should be avoided because the efficacy might be reduced.<sup>33</sup>

When looking at the U.S. MEC recommendations for age, be aware that CHCs are a Category 1 recommendation for patients under 40 years of age, but change to Category 2 for patients 40 and older.

Patients who have had recent major surgery (or have one scheduled in the future) resulting in prolonged immobility should definitely NOT use CHCs (Category 4), but can use the progestin-only pill and the depot injection (Category 2 for both). Patients who have had a recent major surgery (or have one scheduled in the future) that did NOT result in prolonged immobility can use CHCs (Category 2). The challenge is in determining what is considered major surgery and prolonged immobility. There is no uniform definition for either, but typically a major general surgery is any kind of abdominal or thoracic surgery that lasts for more than 30 minutes and requires general anesthesia.<sup>59</sup> Also considered to be major surgeries are lower extremity orthopedic surgeries, such as hip or knee replacements, which often pose the greatest risk for VTE. Prolonged immobility is harder to define. It can mean anything from a long car or plane ride, to being immobile for two to three weeks after surgery. To help provide perspective, consider a study that found that 15% of patients on bed rest before death for less than one week had a VTE at autopsy. This incidence increased to 80% in patients who were in bed for longer than one week.<sup>59</sup>

While some of these characteristics like age and obesity still allow for the use of hormonal contraceptives, be aware that the more of these characteristics a patient has, the higher the risk for VTE. So if for example you have a patient who is 25, a smoker, obese, and has a major

characteristics of patient history and higher risk for VTE. For example, you have a patient who is 55, a smoker, obese, and has a major surgery scheduled that is not likely to result in prolonged immobilization, you might want to assess this patient more closely. Generally speaking, if you have a patient who has multiple conditions that are Category 2 for a particular hormonal contraceptive, clinical judgment and shared decision making with the patient should be utilized to help determine the best therapy.

Some experts suggest using a high-dose estrogen COC for patients who are obese because of questions of efficacy. However, others suggest that it's not prudent to routinely prescribe high-dose COCs to heavier patients, especially because they are at higher risk of VTE. Instead, recommend decreasing or eliminating the pill-free interval for obese patients, rather than prescribing or recommending pills with the higher dose of hormones.<sup>60</sup>

### Conditions Treated by Antiepileptics or Antiretrovirals<sup>19,57</sup>

Some drugs can induce the **CYP450** hepatic enzymes that metabolize hormonal contraceptives and cause them to be less effective. Anticonvulsants such as phenytoin, carbamazepine, barbiturates, primidone, topiramate, and oxcarbazepine are Category 3 for CHCs and the progestin-only pill, so these contraceptive options should be avoided if possible. However, if a patient is on lamotrigine, although CHCs are still Category 3 (because estrogen decreases lamotrigine levels by about 50%), the progestin-only pill is Category 1 and can be used.<sup>61</sup> The protease inhibitor fosamprenavir does significantly interact with CHCs (Category 3). The progestin-only pill and the depot injection can be used in patients on this drug (Category 2).

### Depression<sup>19,57</sup>

**Depression** may be adversely affected by progestins. Although the U.S. MEC indicates Category 1 for all hormonal contraceptive products, be aware that progestins can exacerbate depression. Consider avoiding injectable progestin since this is long-acting and can be more difficult to discontinue if depression is exacerbated.<sup>60</sup>

### Diabetes<sup>19,57</sup>

Hormonal contraceptives may impair glucose control and carbohydrate metabolism. They are Category 2 for most patients with type 1 or type 2 diabetes. However, CHCs (Category 3/4) and the injection (Category 3) are NOT recommended for patients who have **diabetes** with nephropathy, retinopathy, neuropathy, or some other vascular disease or those who have had diabetes for over 20 years. The progestin-only pill (Category 2) can be used instead in these patients.

### Ischemic Heart Disease or Stroke<sup>19,57</sup>

Ischemic heart disease, either current or a history of, and a history of stroke requires cautious use of hormonal contraceptives due to the increased risk of blood clotting which can result in a cardiac event or stroke. CHCs are not recommended at all (Category 4) and neither is the injection (Category 3). The progestin-only pill can be initiated (Category 2), but shouldn't be continued (Category 3) if ischemic heart disease symptoms worsen.

Patients who don't have ischemic heart disease, but have multiple risk factors for it (i.e., older age, smoking, diabetes, dyslipidemia, and hypertension), also require close evaluation. CHCs should be avoided in these patients (Category 3/4) and so should the injection (Category 3). The progestin-only pill can be used (Category 2).

### High Blood Pressure or High Cholesterol<sup>19,57</sup>

Estrogen can raise blood pressure and may increase the risk of cardiovascular events in patients with hypertension. The CDC recommends measuring **blood pressure** prior to initiating a hormonal contraceptive. Patients who have hypertension that is controlled should not take CHCs (Category 3), but can take the progestin-only pill (Category 1) or receive the depot injection (Category 2). These categories remain the same if the patient's blood pressure is slightly elevated with a systolic BP of 140 to 159 mmHg and diastolic BP of 90 to 99. Any blood pressures above this results in mostly the same recommendations, but different categories. CHCs move to Category 4, the progestin-only pill to Category 2, and the depot injection moves to being not recommended at Category 3. Keep in mind that if a patient does have hypertension that is controlled on antihypertensives, some prescribers may be okay with a patient being on a CHC along with close monitoring.

Estrogen can increase triglyceride levels and progestins can increase LDL. This can be more problematic in a patient who has **hyperlipidemia**. The 2010 U.S. MEC assigned a Category 2 for all hormonal contraceptives; however, CHCs could have been Category 3 depending on the type and severity of hyperlipidemia and the presence of other cardiac risk factors. Any mention of hyperlipidemia on its own has since been removed from the updated 2016 U.S. MEC. According to the WHO Medical Eligibility Criteria for Contraceptive Use, generally a patient with hyperlipidemia can use a CHC if the patient doesn't have any other known cardiovascular risk factors or a severe genetic lipid disorder (i.e., homozygous or heterozygous familial hypercholesterolemia) that significantly increases the lifetime risk of cardiovascular disease.<sup>62</sup>

### History of VTE<sup>19,57</sup>

Patients who have had a VTE, such as a deep vein thrombosis (DVT) or pulmonary embolism (PE) might already be at an increased risk for having another VTE. Estrogen can increase coagulability, which can be problematic in these patients. Generally, CHCs should not be used in patients with a history of VTE, even if it was an acute episode. All other hormonal contraceptives are Category 2. Those with a family history of VTE can use CHCs (Category 2) or any of the other hormonal contraceptives.

### Liver Disease<sup>19,57</sup>

You may see some patient assessment questionnaires that ask about whether or not the patient has hepatitis, liver disease, liver cancer, gall bladder disease, and/or jaundice. Some patients who have acute cases of hepatitis, liver cancer, cirrhosis, a history of gall bladder disease, and cholestasis (a reduction or stoppage of bile flow) may have to avoid CHCs since they contain estrogen. The estrogen found in CHCs can cause mild inhibition of bilirubin excretion (leading to jaundice) and cholestasis that may lead to liver injury. Estrogen-containing CHCs have also been found to slightly increase the risk of gall bladder disease and have been linked to liver tumors. Also, liver impairment in general can result in poor metabolism of hormones, which can decrease efficacy. If a patient does have any of these liver issues, make sure to investigate further and use the details outlined in the U.S. MEC to help decide whether or not CHCs are okay to use.<sup>63</sup>

### Migraines<sup>19,57</sup>



Estrogen-containing contraceptives can increase the risk of stroke in patients who have [migraine headaches with aura](#) (light sensitivity, numbness, sick to stomach, lose sight or have other vision problems, etc). Patients who suffer from migraines with aura shouldn't use CHCs (Category 4). Patients who have migraines without aura can use CHCs, but discontinuation may be necessary if migraines are exacerbated. The progestin-only pill may be preferred in these patients.

### Postpartum and Breastfeeding<sup>19,57</sup>

Patients remain in a hypercoagulable state for many weeks after childbirth. In addition to increasing the risk of VTE, estrogen also can decrease milk production. This is a larger issue in the first few weeks of breastfeeding, while milk production is being established. Progestin-only contraceptives may be helpful during breastfeeding because they increase the quality and duration of lactation.<sup>64</sup> Regardless of whether or not a patient is breastfeeding, if they are less than 21 days postpartum they shouldn't use CHCs (Category 4), but can use the progestin-only pill or the depot injection (Category 1 for non-breastfeeding patients or 2 for breastfeeding patients). If the patient is more than 21 days postpartum, knowing whether or not they are breastfeeding is important since there are different recommendations for each. Below is a summary:

- Breastfeeding
  - 21 to less than 30 days postpartum: CHCs are Category 3 while all other hormonal contraceptives are Category 2.
  - 30 to 42 days postpartum: CHCs are Category 3 if the patient has other risk factors for VTE, otherwise they are Category 2 and can be used. All other hormonal contraceptives are Category 1, regardless of VTE risk factors.
  - Beyond 42 days postpartum: Any hormonal contraceptive can be used, but CHCs have a slightly higher risk and are Category 2.
- Non-breastfeeding
  - 21 to 42 days postpartum: CHCs are Category 3 if the patient has other risk factors for VTE, otherwise they are Category 2 and can be used. All other hormonal contraceptives are Category 1, regardless of VTE risk factors.
  - Beyond 42 days postpartum: Any hormonal contraceptive can be used (all are Category 1).

### Rheumatoid Arthritis (RA)<sup>19,57</sup>

Estrogens and progestins can affect control of RA. The injection can also increase the risk of fractures, which patients who use [long-term corticosteroids](#) for their RA are already at risk for. The preference is to use the progestin-only pill in patients who have RA and are on steroid therapy (Category 1), but they can also use CHCs (Category 2). The injection should be used cautiously in patients on long-term steroid treatment (Category 2/3).

### Systemic Lupus Erythematosus (SLE)<sup>19,57</sup>

Patients with SLE who have a positive or unknown antiphospholipid antibody test shouldn't use any hormonal contraceptive. This is because the presence of antiphospholipid antibodies increases the risk of ischemic heart disease, stroke, and VTE. Using a hormonal contraceptive can further elevate this risk.

## Managing Side Effects with Therapy Adjustments



Annabelle has been taking a monophasic COC consisting of ethinyl estradiol 20 mcg and levonorgestrel 0.1 mg for the past 4 months. She tells you she has always had issues with acne, but that her acne has recently become more bothersome. Would you recommend a change to her oral contraceptive? Why or why not? If so, what other therapy would you recommend instead?

As discussed previously, side effects with hormonal contraceptive use are usually attributed to having too much or too little estrogen or progestin. You can help manage side effects by recommending a product to switch to or prescribing a different product if your state law allows it.

What are the side effects with too much or too little estrogen, progestin, and androgen exposure? Take a moment to recall this information and think about how you might adjust a patient's therapy in response to bothersome effects.

Too much estrogen can cause nausea, breast tenderness, headache, bloating, melasma, and increased blood pressure. Too much progestin can cause breast tenderness, headache, fatigue, and mood changes. Too much androgen can cause weight gain, acne, hirsutism, and dyslipidemia.

On the other hand, too little estrogen can cause early or mid-cycle breakthrough bleeding. Too little progestin can cause late-cycle breakthrough bleeding.

Managing Side Effects of Hormonal Contraceptives	
Side Effect	Therapy Adjustment Options <sup>49,62,65,66</sup>
Acne	<ul style="list-style-type: none"> <li>• Switch to a COC with a 3rd generation progestin, drospirenone, or dienogest since they have less androgenic activity</li> <li>• Switch to a product with a higher estrogen dose</li> <li>• Move to an extended- or continuous-cycle regimen</li> </ul>
Breakthrough Bleeding	<ul style="list-style-type: none"> <li>• First, make sure the patient has been adherent to their therapy for at least the first three months and that there are no drug interactions</li> <li>• Second, determine if the bleeding occurs early- or mid-cycle versus late-cycle               <ul style="list-style-type: none"> <li>◦ Early- or mid-cycle: Switch to a higher estrogen dose</li> <li>◦ Late-cycle: Switch to a 2nd generation progestin since</li> </ul> </li> </ul>

	these are more potent, or increase the progestin dose
Endometriosis-related menstrual pain	<ul style="list-style-type: none"> <li>Consider a continuous-cycle regimen</li> </ul>
Menstruation-related problems (anemia, menorrhagia, bloating, dysmenorrhea, endometriosis, menstrual headache)	<ul style="list-style-type: none"> <li>Consider a continuous- or extended-cycle regimen</li> </ul>
Migraines	<ul style="list-style-type: none"> <li>Stop estrogen-containing contraceptive and switch to a progestin-only contraceptive</li> </ul>
<u>Too Much Androgen</u> : Increased appetite, weight gain, acne, oily skin, hirsutism, dyslipidemia	<ul style="list-style-type: none"> <li>Switch to a progestin with less androgenic activity such as 3rd generation progestins, drospirenone, or dienogest</li> </ul>
<u>Too Much Estrogen</u> : Nausea, breast tenderness, melasma (grey-brown patches on the face), increased blood pressure, headache, bloating	<ul style="list-style-type: none"> <li>Switch to a lower-dose estrogen product but avoid the patch since it gives a higher estrogen exposure</li> <li>Consider the vaginal ring because it has the lowest estrogen exposure</li> <li>Consider a product with drospirenone if bloating is a particular problem</li> </ul>
<u>Too Much Progestin</u> : Headache, breast tenderness, fatigue, changes in mood	<ul style="list-style-type: none"> <li>Switch to a progestin with less activity at progesterone receptors, such as drospirenone or a 1st generation progestin</li> </ul>

Test your hormonal contraceptive knowledge:

Which side effects might lead you to suggest extended- or continuous-cycle hormonal contraceptive therapy?

- Acne
- Endometriosis-related menstrual pain
- Menstruation-related problems such as dysmenorrhea, endometriosis, bloating, or menstrual headache

Which side effect warrants stopping estrogen-containing contraceptives?

Migraines

## The Bottom Line



Pharmacists are being asked to get more involved with hormonal contraceptive therapy recommendations for patients. There are several different hormonal contraceptive options available, so it's important for pharmacists to be familiar with what's available, when certain products should be used or avoided, and how to adjust therapy in response to side effects. By learning this information and knowing how to apply it, pharmacists will be able to participate in recommending and prescribing hormonal contraceptive products (where allowed by state law).

## Quiz Questions



### Question #1

How do the different types of estrogen used in combined oral contraceptives compare?

- a. Estradiol valerate comes in the same doses as ethinyl estradiol.
- b. Estradiol valerate is associated with fewer side effects than ethinyl estradiol.
- c. Ethinyl estradiol gets converted to a naturally occurring estrogen, while estradiol valerate does not.
- d. Ethinyl estradiol comes in single and multiphasic products, while estradiol valerate is only available in a multiphasic product.

### Question #2

Which progestin has the lowest risk of causing an exacerbation of acne or hirsutism?

- a. Drospirenone
- b. Levonorgestrel
- c. Norethindrone
- d. Norgestrel

### Question #3

Which progestin would be most likely to cause breakthrough bleeding?

- a. Desogestrel
- b. Ethynodiol diacetate
- c. Levonorgestrel
- d. Norgestimate

### Question #4

What would be a reason to consider using an oral contraceptive with more than 30 mcg of ethinyl estradiol?

- a. Obesity
- b. Smoking
- c. Concomitant use of a CYP 3A4 inducer
- d. Concomitant use of a P-glycoprotein substrate

**Question #5**

How are monophasic oral contraceptives different from multiphasic?

- a. They have more straightforward instructions for missed doses.
- b. They have an increased risk of causing side effects.
- c. They are not as readily available.
- d. They are more effective.

**Question #6**

What would be the best option for a patient who is interested in contraception and also wants to stop monthly bleeding due to severe dysmenorrhea and heavy bleeding?

- a. Monophasic pill taken as directed on the packaging
- b. Monophasic pill taken continuously
- c. Multiphasic pill taken as directed on the packaging
- d. Multiphasic pill taken continuously

**Question #7**

Samantha is a 30-year-old female patient who suffers from migraine headaches with aura. Which hormonal contraceptive therapy would be most appropriate for her to use?

- a. Vaginal ring
- b. Transdermal patch
- c. Norethindrone 350 mcg
- d. Ethinyl estradiol 50 mcg/norethindrone 1 mg pill

**Question #8**

Alissa is a 24-year-old female patient who takes topiramate for epilepsy. According to the U.S. MEC, which hormonal contraceptive therapy would be most appropriate to recommend for Alissa?

- a. Combined oral contraceptive pill
- b. Depot injection
- c. Progestin-only pill
- d. Vaginal ring

**Question #9**

Jennifer is a 21-year-old female patient who began taking ethinyl estradiol 20 mcg/levonorgestrel 0.1 mg three months ago. She reports that she doesn't feel like herself lately and has been feeling more fatigued and moody. Which therapy would be the best option to recommend the patient be switched to?

- a. Transdermal patch
- b. Medroxyprogesterone depot injection
- c. Estradiol valerate 1 to 3 mg/dienogest 2 to 3 mg
- d. Ethinyl estradiol 20 mcg/norethindrone acetate 1 mg

**Question #10**

Courtney is a 19-year-old female patient with a history of depression who recently started using the hormonal patch. She reports that she has been experiencing very uncomfortable bloating and nausea. She states that she wants to stop the patch and try something different. What would be the best recommendation?

- a. Vaginal ring
- b. Depot injection
- c. Norethindrone 350 mcg
- d. Ethinyl estradiol 35 mcg/ethynodiol diacetate 1 mg

References 

1. Sonfield A, Kost K, Gold RB, Finer LB. The public costs of births resulting from unintended pregnancies: national and state-level estimates. *Perspect Sex Reprod Health* 2011;43:94-102.
2. Finer LB, Henshaw SK. Disparities in rates of unintended pregnancy in the United States, 1994 and 2001. *Perspect Sex Reprod Health* 2006;38:90-6.
3. Committee on Gynecologic Practice, American College of Obstetricians and Gynecologists. Committee Opinion No 544: Over-the-counter access to oral contraceptives. *Obstet Gynecol* 2012;120:1527-31.
4. Institute of Medicine Committee on Unintended Pregnancy. Brown SS, Eisenberg L, Eds. The Best Intentions: Unintended Pregnancy and the Well-Being of Children and Families. Washington DC: National Academies Press, 1995.
5. Office of Disease Prevention and Health Promotion. U.S. Department of Health and Human Services. Healthy People 2020 Topics & Objectives. Family Planning. <https://www.healthypeople.gov/2020/topics-objectives/topic/family-planning/objectives>. (Accessed July 3, 2019).
6. Finer LB, Zolna MR. Declines in unintended pregnancy in the United States, 2008-2011. *N Engl J Med* 2016;374:843-52.
7. Smith JD, Oakley D. Why do women miss oral contraceptive pills? An analysis of women's self-described reasons for missed pills. *J Midwifery Womens Health* 2005;50:380-5.
8. Grossman D, Fernandez L, Hopkins K, et al. Perceptions of the safety of oral contraceptives among a predominantly Latina population in Texas. *Contraception* 2010;81:254-60.
9. American Academy of Family Physicians. Over-the-Counter Oral Contraceptives. <https://www.aafp.org/about/policies/all/otc-oral-contraceptives.html>. (Accessed July 3, 2019).
10. Sonfield A, Barot S. Birth Control Pills Should Be Available Over The Counter, But That's No Substitute For Contraceptive Coverage. September 2014. <https://www.healthaffairs.org/doi/10.1377/hblog20140910.041268/full/>. (Accessed July 3, 2019).
11. Landau S, Besinque K, Chung F, et al. Pharmacist interest in and attitudes toward direct pharmacy access to hormonal contraception in the United States. *J Am Pharm Assoc* 2003;49:43-50.
12. Gardner JS, Miller L, Downing DF, et al. Pharmacist prescribing of hormonal contraceptives: results of the Direct Access study. *J Am Pharm Assoc* 2003;48:212-21.
13. OCs OTC Working Group. April 9, 2019 Update. <http://ocsofc.org/wp-content/uploads/2019/05/April-update.pdf>. (Accessed July 3, 2019).
14. National Alliance of State Pharmacy Associations. Pharmacist Prescribing for Hormonal Contraceptive Medications. May 2019. <https://naspa.us/resource/contraceptives/>. (Accessed July 3, 2019).
15. Oregon Board of Pharmacy. FAQs for Pharmacists Prescribing Hormonal Contraception in Oregon. December 2017. <https://www.oregon.gov/pharmacy/Imports/ContraceptivePrescribing/FrequentlyAskedQuestions-ContraceptivePrescribing12.2017.pdf>. (Accessed July 3, 2019).
16. California Office of Administrative Law. California Code of Regulations. Title 16, Division 17, Article 5. §1746.1 Protocol for Pharmacists Furnishing Self-Administered Hormonal Contraception. [https://govt.westlaw.com/calregs/Document/I356A041EA6854806A6512831975E5C73?viewType=FullText&originationContext=documenttoc&transitionType=CategoryPageItem&contextData=\(sc.Default\)&bhcp=1](https://govt.westlaw.com/calregs/Document/I356A041EA6854806A6512831975E5C73?viewType=FullText&originationContext=documenttoc&transitionType=CategoryPageItem&contextData=(sc.Default)&bhcp=1). (Accessed July 3, 2019).
17. Utah Department of Health. Utah Statewide Standing Order Pharmacist Dispensing of Hormonal Contraception. March 2019. <https://health.utah.gov/wp-content/uploads/ContraceptiveStandingOrderFINAL.pdf>. (Accessed July 3, 2019).
18. West Virginia Legislature. House Bill 2583, Article 56: Family Planning Access Act. February 2019. [http://www.wvlegislature.gov/Bill\\_Status/bills\\_text.cfm?billdoc=HB2583%20SUB.htm&yr=2019&sesstype=RS&i=2583](http://www.wvlegislature.gov/Bill_Status/bills_text.cfm?billdoc=HB2583%20SUB.htm&yr=2019&sesstype=RS&i=2583). (Accessed July 3, 2019).
19. Centers for Disease Control and Prevention. U.S. selected practice recommendations for contraceptive use, 2013: adapted from the World Health Organization selected practice recommendations for contraceptive use, 2nd edition. *MMWR Recomm Rep* 2013;62(RR-05):1-60.
20. Shrader SP, Ragucci KR. Contraception. In: DiPiro JT, Talbert RL, Yee GC, et al, Eds. Pharmacotherapy: A Pathophysiologic Approach. 9th ed. McGraw-Hill Education, 2014.
21. Kiley JW, Shulman LP. Estradiol valerate and dienogest: a new approach to oral contraception. *Int J Womens Health* 2011;3:281-6.
22. Rafie S, Borgelt L, Koepf ER, et al. Novel oral contraceptive for heavy menstrual bleeding: estradiol valerate and dienogest. *Int J Womens Health* 2013;5:313-21.
23. Lawrie TA, Helmerhorst FM, Maitra NK, et al. Types of progestogens in combined oral contraception: effectiveness and side-effects. *Cochrane Database Syst Rev* 2011;5:CD004861.
24. Stanczyk FZ, Archer DF. Gestodene: a review of its pharmacology, potency and tolerability in combined contraceptive preparations. *Contraception* 2014;89:242-52.
25. Hapgood JP, Africander D, Louw R, et al. Potency of progestogens used in hormonal therapy: toward understanding differential actions. *J Steroid Biochem Mol Biol* 2014;142:39-47.
26. Phillips A, Hahn DW, McGuire JL. Preclinical evaluation of norgestimate, a progestin with minimal androgenic activity. *Am J Obstet Gynecol* 1992;167:1191-6.
27. Sitruk-Ware R. New progestagens for contraceptive use. *Hum Reprod Update* 2006;12:169-78.
28. Carroll S, Dean WS. Contraception. In: Linn WD, Wofford MR, O'Keefe ME, Posey LM, Eds. Pharmacotherapy in Primary Care. McGraw-Hill Education, 2009.
29. Apgar BS, Greenberg G. Using progestins in clinical practice. *Am Fam Physician* 2000;62:1839-46.
30. Bateson D, Butcher BE, Donovan C, et al. Risk of venous thromboembolism in women taking the combined oral contraceptive: a systematic review and meta-analysis. *Aust Fam Physician* 2016;45:59-64.
31. Sonalkar S, Schreiber CA, Barnhart KT. Contraception. In: De Groot LJ, Beck-Peccoz P, Chrousos G, et al, Eds. Endotext [Internet]. South Dartmouth, MA: MDText.com, Inc, 2014.
32. Stageman BH, de Bastos M, Rosendaal FR, et al. Different combined oral contraceptives and the risk of venous thrombosis: systematic review and network meta-analysis. *BMJ* 2013;347:f5298.
33. Product information for *Xulane*. Mylan Pharmaceuticals Inc. Morgantown, WV 26505. April 2017.
34. Committee on Gynecologic Practice, American College of Obstetricians and Gynecologists. Committee opinion No 544: Over-the-counter access to oral contraceptives. *Obstet Gynecol* 2012;120:1527-31.
35. De Bastos M, Stageman BH, Rosendaal FR, et al. Combined oral contraceptives: venous thromboembolism. *Cochrane Database Syst Rev* 2014;3:CD010813.
36. Van Vliet HA, Raps M, Lopez LM, Helmerhorst FM. Quadriphasic versus monophasic oral contraceptives for contraception. *Cochrane Database Syst Rev* 2011;11:CD009038.
37. Van Vliet HA, Grimes DA, Lopez LM, et al. Triphasic versus monophasic oral contraceptives for contraception. *Cochrane Database Syst Rev* 2011;11:CD003553.



38. Shrader SP, Dickerson LM. Extended- and continuous-cycle oral contraceptives. *Pharmacotherapy* 2008;28:1033-40.
39. Hee L, Kettner LO, Vejtorp M. Continuous use of oral contraceptives: an overview of effects and side-effects. *Acta Obstet Gynecol Scand* 2013;92:125-36.
40. Endrikat J, Muller U, Dusterberg B. A twelve-month comparative clinical investigation of two low-dose oral contraceptives containing 20 micrograms ethinylestradiol/75 micrograms gestodene and 30 micrograms ethinylestradiol/75 micrograms gestodene, with respect to efficacy, cycle control, and tolerance. *Contraception* 1997;55:131-7.
41. Van Vliet HA, Grimes DA, Helmerhorst FM, Schulz KE. Biphasic versus monophasic oral contraceptives for contraception. *Cochrane Database Syst Rev* 2006;3:CD002032.
42. Oelkers W, Foidart JM, Dombrovicz N, et al. Effects of a new oral contraceptive containing an antimineralocorticoid progestogen, drospirenone, on the renin-aldosterone system, body weight, blood pressure, glucose tolerance, and lipid metabolism. *J Clin Endocrinol Metab* 1995;80:1816-21.
43. Foidart JM, Wuttke W, Bouw GM, et al. A comparative investigation of contraceptive reliability, cycle control and tolerance of two monophasic oral contraceptives containing either drospirenone or desogestrel. *Eur J Contracept Reprod Health Care* 2000;5:124-34.
44. Broome M, Fotherby K. Clinical experience with the progestogen-only pill. *Contraception* 1990;42:489-95.
45. Product monograph for *Evra*. Janssen Inc. Toronto, Ontario M3C 1L9. June 2018.
46. Lopez LM, Grimes DA, Gallo MF, et al. Skin patch and vaginal ring versus combined oral contraceptives for contraception. *Cochrane Database Syst Rev* 2013;4:CD003552.
47. Daniels K, Mosher WD. Contraceptive methods women have ever used: United States, 1982-2010. *Natl Health Stat Report* 2013;14:1-15.
48. U.S. Food and Drug Administration. FDA Response to Citizen Petition. August 2012. <https://www.fda.gov/drugs/postmarket-drug-safety-information-patients-and-providers/ortho-evra-norelgestrominethinyl-estradiol-information>. (Accessed July 8, 2019).
49. Product information for *NuvaRing*. Merck & Co, Inc. Whitehouse Station, NJ 08889. May 2019.
50. Product information for *Annovera*. Therapeutics MD, Inc. Boca Raton, FL 33487. May 2019.
51. Carey MS, Allen RH. Non-contraceptive uses and benefits of combined oral contraception. *The Obstetrician & Gynaecologist* 2012;14:223-8.
52. Roumen FJ, Apter D, Mulders TM, Dieben TO. Efficacy, tolerability and acceptability of a novel contraceptive vaginal ring releasing etonogestrel and ethinyl oestradiol. *Hum Reprod* 2001;16:469-75.
53. Cameron ST, Glasier A, Johnstone A. Pilot study of home self-administration of subcutaneous depo-medroxyprogesterone acetate for contraception. *Contraception* 2012;85:458-64.
54. Product information for *Depo-SubQ Provera* 104. Pfizer, Inc. New York, NY 10017. October 2016.
55. Schwallie PC, Assenzo JR. The effect of depo-medroxyprogesterone acetate on pituitary and ovarian function, and the return to fertility following its discontinuation: a review. *Contraception* 1974;10:181-202.
56. Barnhart KT, Schreiber CA. Return to fertility following discontinuation of oral contraceptives. *Fertil Steril* 2009;91:659-63.
57. Curtis KM, Tepper NK, Jatlaoui TC, et al. U.S. medical eligibility criteria for contraceptive use, 2016. *MMWR Recomm Rep* 2016;65:1-103.
58. Curtis KM, Jatlaoui TC, Tepper NK, et al. U.S. selected practice recommendations for contraceptive use, 2016. *MMWR Recomm Rep* 2016;65:1-66.
59. Anderson FA Jr, Spencer FA. Risk factors for venous thromboembolism. *Circulation* 2003;107:19-16.
60. Nelson AL. Combined oral contraceptives. In: Hatcher RA, Trussel J, Nelson AL, et al, Eds. *Contraceptive Technology*, 19th ed. Baltimore, MD: Ardent Medica, 2007:193-270.
61. Product information for *Lamictal*. GlaxoSmithKline. Research Triangle Park, NC 27709. May 2018.
62. WHO. Medical Eligibility Criteria for Contraceptive Use. 5th ed. Geneva:WHO, 2015:42. [https://apps.who.int/iris/bitstream/handle/10665/181468/9789241549158\\_eng.pdf;jsessionid=7C88D03D45A08077F53BC9CE4DB37FAC?sequence=1](https://apps.who.int/iris/bitstream/handle/10665/181468/9789241549158_eng.pdf;jsessionid=7C88D03D45A08077F53BC9CE4DB37FAC?sequence=1). (Accessed July 10, 2019).
63. U.S. National Library of Medicine. National Institute of Diabetes and Digestive and Kidney Disease. LiverTox. Drug Record: Estrogens and Oral Contraceptives. <https://livertox.nlm.nih.gov/Estrogens.htm>. (Accessed July 10, 2019).
64. ACOG Committee on Practice Bulletins-Gynecology. ACOG practice bulletin. No. 73: Use of hormonal contraception in women with coexisting medication conditions. *Obstet Gynecol* 2006;107:1453-72.
65. Hatcher RA, Trussell J, Nelson AL, et al. *Contraceptive Technology: 20th Revised Edition*. New York, NY: Ardent Media, Inc., 2011.
66. Faculty of Sexual and Reproductive Healthcare Clinical Guidance. Clinical Effectiveness Unit. *Contraceptive Choices for Young People*. <https://www.fsrh.org/standards-and-guidance/documents/cec-ceu-guidance-young-people-mar-2010/>. (Accessed July 10, 2019).

## ***Hormonal Contraceptive Selection*** ***(19-246)***

**Needs:** Unintended pregnancies account for about 50% of all pregnancies in the U.S. and cost an estimated 11.1 billion dollars each year. With the wide variety of contraceptives available, pharmacists need to be able to help patients choose the best option, as well as manage adverse effects related to different products. Pharmacists are playing an even bigger role in helping patients with contraceptive selection in states that allow pharmacists to prescribe hormonal contraceptive products

**Target Learners:** This activity is intended for pharmacists in any practice setting. There are no prerequisites.

**Goals and Objectives:** The goal of this application-based activity is to help pharmacists in all settings recommend or prescribe hormonal contraceptives for patients.

Upon completion of this course, the learner will be able to:

1. Compare different types of hormonal contraceptives.
2. Choose the most appropriate combined hormonal contraceptive regimen for a patient.
3. Assess a patient for conditions that may impact hormonal contraceptive selection.
4. Recommend a hormonal contraceptive based on other interacting meds a patient is taking.
5. Identify alternative options for patients with side effects from their hormonal contraceptive.

### **Director of Continuing Education and Continuing Medical Education**

#### **Tammie Armeni, RPh, PharmD**

Editor, Senior Director of Continuing Education & Content Management  
*Pharmacist's Letter & Prescriber's Letter*  
*Nurse's Letter & Natural Medicines*

### **Principal Author**

#### **Flora Harp, PharmD**

Assistant Editor  
*Pharmacist's Letter & Prescriber's Letter*

### **Expert Reviewer(s)**

#### **Sarah N. Abel, PharmD**

Clinical Pharmacist  
Okubo Soldier Centered Medical Home, Madigan Army Medical Center

#### **Natalie DiPietro Mager, PharmD, MPH**

Professor of Pharmacy Practice  
Ohio Northern University  
Raabe College of Pharmacy

#### **Jennifer Goldman, PharmD, CDE, BC, ADM, FCCP**

Professor of Pharmacy Practice  
MCPHS University

### Reviewer

**Janet Crawford, BS Pharm**

### Editorial Consultants

**Melissa Blair, PharmD, FASHP, FCCP, BCPS**

Senior Editor

*Pharmacist's Letter & Prescriber's Letter*

**Beth Bryant, PharmD, BCPS**

Assistant Editor

*Pharmacist's Letter & Prescriber's Letter*

**Sandy Chabot, PharmD**

Editor

*Pharmacist's Letter & Pharmacy Technician's Letter*

**Joshua Conrad, PharmD**

VP of Editorial & Content

*Pharmacist's Letter & Prescriber's Letter*

**Vickie Danaher, PharmD**

Associate Editor

*Pharmacist's Letter & Prescriber's Letter*

**Lori Dickerson, PharmD, FCCP**

Editor

*Pharmacist's Letter & Prescriber's Letter*

**Mark Graber, MD, MSHCE, FACEP**

Associate Clinical Editor

*Pharmacist's Letter & Prescriber's Letter*

**Stacy Hester, RPh, BCPS**

Associate Editor

*Pharmacist's Letter & Prescriber's Letter*

**Sara Klockars, PharmD, BCPS**

Assistant Editor

*Pharmacist's Letter & Prescriber's Letter*

**Jeff Langford, PharmD, BCPS-AQ Cardiology**

Assistant Editor

*Pharmacist's Letter & Prescriber's Letter*

**Caitlin Malone, PharmD**

Assistant Editor

*Pharmacist's Letter & Prescriber's Letter*

**Crystal Maric, BSc Pharm, MBA, ACPR**

Associate Editor

*Pharmacist's Letter & Prescriber's Letter*

**Rachel Maynard, PharmD**

Editor

*Pharmacist's Letter & Prescriber's Letter*

**Annette Murray, BScPharm**

Clinical Consultant

*Pharmacist's Letter & Prescriber's Letter*

**Kimberly Palacioz, PharmD**

Editor

*Pharmacist's Letter & Prescriber's Letter*

### **Brea Rowan, PharmD, BCPS**

Assistant Editor

*Pharmacist's Letter & Prescriber's Letter*

### **Don Weinberger, PharmD**

Assistant Editor

*Pharmacist's Letter & Prescriber's Letter*

### **Marlea Wellein, PharmD, BCPS**

Associate Editor

*Pharmacist's Letter & Prescriber's Letter*

## **Project Management**

### **Colene West**

Continuing Education Content & Regulatory Affairs Supervisor

*Pharmacist's Letter & Prescriber's Letter*

*Nurse's Letter & Natural Medicines*

## **Credit for Pharmacists**



In support of improving patient care, Therapeutic Research Center is jointly accredited by the Accreditation Council for Continuing Medical Education (ACCME), the Accreditation Council for Pharmacy Education (ACPE), and the American Nurses Credentialing Center (ANCC), to provide continuing education for the healthcare team.

This knowledge-based course is accredited by ACPE; universal activity number **JA0006454-0000-19-246-H01-P**. Participants may earn one hour of CE credit (0.1 CEU) upon successful completion of this course.

### **Statement of Participation/Course Completion**

Credit will be awarded to participants who answer at least 70% of the quiz questions correctly and have provided an accurate NABP e-Profile ID and DOB. Participants that have successfully completed this course AND have provided accurate NABP e-Profile information, including month and day of birth, will have their CE credit submitted to CPE Monitor on a weekly basis.

It is the participant's responsibility to verify credit is accurately posted to CPE Monitor. Participants who do not see their credit on CPE Monitor 35 days after their participation should notify TRC via [CECredit@pletter.com](mailto:CECredit@pletter.com). Emails not received via [CECredit@pletter.com](mailto:CECredit@pletter.com) by day 45 may not receive credit. Official statements of credit should be printed from CPE Monitor.

### **Disclosure**

The editors of this activity and its publisher, Therapeutic Research Center (TRC), have no relevant financial interests related to the products or services covered by this activity. TRC does not receive any commercial support and does not accept any advertising. It is completely independent and is supported entirely by subscriptions. TRC focuses on delivering completely objective, unbiased drug information and advice for the benefit of subscribers.

Our editors have thoroughly researched the information with input from experts, government agencies, and national organizations. Users of this document are cautioned to use their own professional judgment and consult any other



necessary or appropriate sources prior to making clinical or legal judgments. Information and Internet links in this article were current as of the date of publication.

### **Time to Complete**

It should take participants about one hour to read the material and answer the questions.

### **Date of Release**

September 1, 2019

### **Date of Expiration**

August 31, 2021

### **Cost**

This activity is included in many subscription packages. To add this to your subscription, [access our website](#) for the most current pricing and subscription options, as well as our refund policy.

### **Software / Hardware Requirements**

This course is best viewed with Internet Explorer® 8.0+, Firefox® 20+, Safari™ 5+ (Mac and iOS devices only), or Google™ Chrome™ 20+. It is required that you have "cookies" enabled in your web browser. Your connection to the Internet should at least be 800kbps+.

### **Your Privacy**

In order to provide you with continuing education, Therapeutic Research obtains information such as your name, address, email address, phone number, payment information, etc. We treat this information as confidential and use it to provide you with the best service possible. Therapeutic Research has NEVER released any of this information to any outside organization for such organization's own commercial or marketing use and has a policy against doing so. We do not engage in renting out, selling, or trading names of subscribers or any information about any subscriber.

To provide you with valuable services, we will occasionally employ third parties to meet your needs. In such cases, only the information needed to meet your need will be shared with the outside organization. Therapeutic Research only employs third parties that have similarly protective privacy policies. We do not allow any other organization to send you unsolicited emails about any products or services. We might send you information about your subscription, your continuing education credits, or our own drug information services. We do not gather data or track your web usage of any websites other than our own. For further information see our Privacy Policy, or email us at [privacyofficer@trchealthcare.com](mailto:privacyofficer@trchealthcare.com).